o

CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEDJ1604229

FCC TEST REPORT

According to

CFR47 §15.247

Applicant : Lily Robotics, Inc.

Address . 374 Harriet Street, San Francisco, California, United States 94103.
Manufacturer Weifang GoerTek Electronics Co.,Ltd

Address : Gaoxin 2 Road,Free Trade Zone,Weifang,Shandong,261205,P.R.China
Equipment : Tracker

Model No. . Tracker

FCCID : 2AHWSLILYO0O

ICID : 21337-LILYOO

B The test result refers exclusively to the test presented test model / sample.
B Without written approval of Cerpass Technology (Suzhou) Co., Ltd. the test report shall not be

reproduced exc- ept in full.

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in
ANSI C63.10 — 2013 and the energy emitted by this equipment was passed.

CISPR PUB. 22 and FCC Part 15 in both radiated and conducted emission class B limits. Testing was
carried out on May 20,2016~Jul 14, 2016 at Cerpass Technology (Suzhou) Co., Ltd.

Laboratory Accreditation:

Approved by:
Cerpass Technology Corporation Test Laboratory

[] NVLAP LAB Code: 200954-0

% 0% TAF LAB Code: 1439

Cerpass Technology (SuzZhou) Co., Ltd.

Miro Chueh 4 NVLAP LAB Code: 200814-0
EMC/RF Manager CNAS LAB Code: L5515
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016

Report format Revision 01 Page No. . 10of43



0.
"= CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEDJ1604229

Release History

Attachment No. Version Date Description
SEDJ1604229 Rev 01 2016-07-14 Initial release
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016

Report format Revision 01 Page No. . 20f43



o

-

CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEDJ1604229
Table of Contents
1. Report of Measurements and EXAmMiNatiONS.........ccccuuiiiiiieeiiiiiieir e e e e s ee e e e e s sraaan e e e e e e e s snnnraeeeaaeeeas 5
1.1 List of Measurements and EXAmMINALIONS ..........cooiiiiiiiiiiiiiieie e ee e et e e e e e e s s aabeeeeaaee s 5
2. Test Configuration of EQUIPMENT UNAEE TEST...uuuiiiiiiii i e e e e e e s s ar e e e e e s e nanrrnae e 6
2.1 Feature of EQUIDMENT UNAEE TEST.......iiiiiiiiieiiiiie ettt e et e e e st e e e st e e e e abre e e e abrneaeaaes 6
2.2 Carrier Frequency Of CRaNNEIS ..........uuiiiiiii i e e e s e s e e e e e e s e s ssn b e raeeeeeeseeannrenneees 7
2.3 POWET SELNG LEVEIS. ...ttt e e s b et e e st e e e e st b et e e abb e e e e abbeeeeabrneeeanes 7
I 11 1 2 Yo PSR 8
2.5 TOSE IMAINNET ... 9
2.6 DeSCrIiPtioN Of TESE SYSIEIM ...uiiiiieiii it s e e e e s s e e e e e e e e s sastreeeeeaeeaesantaeaeeeeeesesannsrnneees 10
2.7 Configuration Of TESIEA SYSTEIM .......ueiiiiiiiiii ettt e e st e e s nbb e e s aanreee s 10
2.8 General INfOrmation OF TEST ......cooiiiiiii it e e e e et e e e e e e e s bbb e e e e e e e e e e sanrnreeeeeens 11
2.9 MeasuremMent UNCEITAINTY ..........ooiiiiiiii ettt ettt e et e e e st e e e sbb e e e e sabb e e e e aabbeeeeaabbeeeesbbeeeeans 11
3. ANteNNa REQUITEMENTS ..o 12
3.1 Standard APPHCADIE ... e b e eee s 12
3.2 Antenna Construction and DireCtioNal GaIN ..........cooiiiiiiiiiiiiiie e e s 12
4, Test Of CONAUCTEA EMISSION ..ueiiiiiiiiiiiiiiiiie ettt s et e e e e s s st e e e e e e s e sns e eeeaeeesaassbenneeeeeeeaannnes 13
N R =TS B I o TSP P PR TP PPPPPPPPTN: 13
A 1 =13 A o o o7 =T 11 RSO SRRP 13
4.3 TYPICAI TESE SEIUP coeeieieieiee e, 14
4.4 MeasuremMent EQUIPMENT .......ooi ittt ettt e st e s et b e e s an b et e e ab b e e e e anbr e e e e nbeeeeeanenas 14
4.5 TSt RESUIL QNG DALA .....cei ittt e ettt e e e s e s et ettt e e e e e s e ant b e e et e eeeesaaannbbeeeeeaeesaannnes 15
T 1= 1] o ) = - T T = L= I =0 01T Mo ] o S 17
o0 A =1 o N o | PO PPPTR PR 17
LI =S o (0 o= o U =S 17
B3 TSt SOUING oo 18
5.4 TYPICAI TESE SEUUPD ...eeeeeiiiitiiie ettt ettt ettt ettt e e ottt e e okttt e s bbbt e e e b be e e e s bbbt e e s bbe e e e s bbbeeesannneeeas 19
5.5 Measurement EQUIPMENT ... 21
I I =S A =TT U] L= o I - S 22
6. Maximum OULPUL POWET ..., 27
G0 A 1= I o 1 S 27
6.2 TESEPIOCEUUIE .....eeiiieeiiieet ettt oottt et oo oo bttt e e e e oo e bbbttt e e e e e e s e s bbbe e e e e e e e e sanbebeeeeeeeseannbnnneeas 27
6.3 TESE SEEUP LAYOUL....ceee ittt ettt e et e e e e st e e e e e e e s et e e et e e e e e s nrnn e et e e e e s e nnnrnenees 27
6.4 Measurement EQUIPMENT ..., 27
OIS =S A =TT U] L= o I | - S 28
R O Lo ox U T T=To l 7= To Yo 1LV To | § o IR TP UUTTTTRP 29
05 T 1= I o T RS 29
Y A =TS (o Tol=To [0 TR PUTPTR R 29
7.3 TESE SEEUP LAYOUL....coeeiiiiiiiieiee ettt ettt e e e et e e e e e b bt et e e e e e s s bbb e et e e e e e s anbn e ettt e e e s e snnrnnnee s 29
7.4 MeasuremMent EQUIPIMENT .......ooii ittt e e e e ettt et e e e e e s abbb e e e e e e e e e s nnbbbneeeeeeseaannneeneeas 29
I =S A 2 =TT U] L= g o I - S 30
8. POWET SPECIIAI DENSITY ....etiiiiiiie ittt ettt e e e ettt e e e e e e s bbb e e e e e e e e e e anbbbseeeaeeeeeannnreneeas 31
S 0 A 1= I o 1 S 31
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016

Report format Revision 01 Page No. . 30f43



o

-

CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEDJ1604229
S A LTS A (o Yot Yo LU = T PRSPPI 31
8.3 TESE SEEUP LAYOUL.....ccei ittt et e e e e e e e e e e e e s e e et e e e s et rrne e e e e e e s e nnnrrnnees 31
8.4 MeasuremMent EQUIPMENT .......oiiie e e et r e e e e e s e e e e e e s s st e e e e e e e s saataeeeeeaeeaesanntnnaeeeeeesesannsnnneees 31
8.5 TESERESUIL @NA DALA .......eeeieiiiiiee ittt e e e e e e ettt e e e e e s e nbbbeeeeaaeeesanteseeeeaeesesannsneneeas 32
9. Band EAQES MEASUIEMENT....ciiie it iiieiie e e e e e ce et e e e e e e s e r e e e e s s ettt e e e e e e e s sasteteeeeaeesesanntaseeeeeeesssannsreneees 33
LS 0 A =] N o 1 P PERRRR 33
S LTS B (o Yot Yo LU T PRSPPI 33
LS B =TS ST 1 1] o TP T PP P PPPPP PPN 33
0.4 TESE SEUUP LAYOUL....uuiieiiiiiiitiiie ettt e e et s e e e e et ettt e s e e e e e e e ta bt e e e e e e eesbaan e e e e e e eesbbbanneeeaees 34
9.5 Measurement EQUIPIMENT .........u ittt s bt e sttt e s kb et e e s kb b e e e s aabe e e e e anbe e e e s annneee s 35
9.6 TESE RESUIL QNG DALA .....ciuveeiiiiiiiiee ittt sttt e e st e e e s bbbt e e s bbe e e e sanbb e e e s snbeeeesanbeeeesanneeeeas 36
10. Restricted Bands OFf OP@IatiON ... ....cciiiiiiiiiiiieee ittt ettt e e st e e st b e e e sbb e e e e abbeeeeanbreeeeanes 43
10.1 Labeling REQUIFTEIMENT .......uuiiiiiiiiii s 43

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016

Report format Revision 01 Page No. . 40f43



o

-

CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEDJ1604229
1. Report of Measurements and Examinations
1.1 List of Measurements and Examinations
Performed Test Item |Normative References Test Performed | Deviation Result
Conducted Emission |FCC CFR Title 47 Part 15 Subpart C: 2014
_ Yes N/A Pass
Section 15.207
Radiated Emission [FCC CFR Title 47 Part 15 Subpart C: 2014
Section 15.209
Yes No Pass
RSS-Gen Issue 4 November 2014
Section 6.13
RF Antenna FCC CFR Title 47 Part 15 Subpart C: 2014
Conducted Spurious |Section 15.247(d)
Yes No Pass
RSS-247 Issue 1 May 2015
Section 5.5
Radiated Emission [FCC CFR Title 47 Part 15 Subpart C: 2014
Band Edge 15.247(d)
Yes No Pass
RSS-247 Issue 1 May 2015
Section 5.5
Operation Frequency |FCC CFR Title 47 Part 15 Subpart C: 2014
Range of 20dB 15.215(c) Yes No Pass
Bandwidth
Occupied Bandwidth [FCC CFR Title 47 Part 15 Subpart C: 2014
Section 15.247(a)(2)
Yes No Pass
RSS-247 Issue 1 May 2015
Section 5.2(1)
Output Power FCC CFR Title 47 Part 15 Subpart C: 2014
Section 15.247(b)(3)
Yes No Pass
RSS-247 Issue 1 May 2015
Section 5.4(4)
Power Spectral FCC CFR Title 47 Part 15 Subpart C: 2014
Density Section 15.247(e)
Yes No Pass
RSS-247 Issue 1 May 2015
Section 5.2(2)
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

WIFI Module CC3200
BT Specification Version 4.0
Spreading V4.0: GFSK
Frequency Range 2402~2480MHz
Number of Channels | V4.0: 40
Data Rate V4.0: 1Mbps(GFSK)
BT Channel Separation | V4.0: 2MHz
Antenna Type See antenna requirement
Model No.: A15-105P1A
100-240V~2.5A
INPUT: 50-60Hz
AC/DC COMBO ADAPTER OUTPUT: 12.6V.7.5A
5 Supp| USB OUTPUT: 5V,2A
r
ower sUpply INPUT: 10-15V~5A MAX
DC POWER ADAPTER OUTPUT: 12.6V,2.5A MAX
USB OUTPUT: 5V,2A
AC Power Code Non-Shielded,1.5 m
DC Power Cable Non-Shielded,1.0 m
INPUT: DC:12v
Car Charger OUTPUT: DC:12v
Shielded,1.5M
USB Cable Non-Shielded,1.0 m
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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2.2 Carrier Frequency of Channels

|Bluetooth Working Frequency of Each Channel: (For V4.0)

Channel| Frequency |[Channel| Frequency |Channel| Frequency |Channel| Frequency
00 2402 MHz 01 2404 MHz 02 2406 MHz 03 2408 MHz
04 2410 MHz 05 2412 MHz 06 2414 MHz 07 2416 MHz
08 2418 MHz 09 2420 MHz 10 2422 MHz 11 2424 MHz
12 2426 MHz 13 2428 MHz 14 2430 MHz 15 2432 MHz
16 2434 MHz 17 2436 MHz 18 2438 MHz 19 2440 MHz
20 2442 MHz 21 2444 MHz 22 2446 MHz 23 2448 MHz
24 2450 MHz 25 2452 MHz 26 2454 MHz 27 2456 MHz
28 2458 MHz 29 2460 MHz 30 2462 MHz 31 2464 MHz
32 2466 MHz 33 2468 MHz 34 2470 MHz 35 2472 MHz
36 2474 MHz 37 2476 MHz 38 2478 MHz 39 2480 MHz

2.3 Power Setting Levels

Mode Frequency (MHz) Tracker_Test _Tools Setting
2402 0
BLE 2440 0
2480 0

Note: Tracker_Test_Tools software is used for power transmition control offered by the manufactory.

Cerpass Technology (Suzhou) Co., Ltd
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2.4 Duty cycle

Test Item Duty cycle
Mode Frequency (MHz) Measurement (%)
BLE 2402 68.6
Transmit at 2402MHz

n Agilent Spectrum Ana\yz

SENSE:INT] | ALIGN AUTO

Center Freq 2 4 Avg Type: Log-Pwr
—+— Trig: Free Run

IFGain:Low Atten: 10 dB

Ref 0.00 dBm

Center 2.402000000 GHz
#VBW 3.0 MHz

Sweep 2.000 ms (1001 pts)

Span 0 Hz

MKR MODE TRC| SCL| X FUNCTION
0 A2 [ 1]t (A 624.0 us oo: d8| |
Pl F [1[¢] m
sl A4 (1]t ]A 428.0

FUNCTION WIDTH

FUNCTION VALUE =

__
I F [1]¢t] 8380 us 2626dBm| [ [ |
r 1 E

[ sTaTus

Cerpass Technology (Suzhou) Co., Ltd
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2.5 Test Manner

Test Manner

During testing, the interface cables and equipment positions were varied according
to C63.10.

2 | Adjust the EUT at the test mode and the test channel. Then test.

Test mode

1 | Transmit by BLE

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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2.6 Description of Test System

No Device Manufacturer Model No. Description
1 Notebook PC SONY PCG-71811P N/A
2.7 Configuration of Tested System
Connection Diagram
A
Motebook EUT

Signal Cable Type

Signal cable Description

A

USB Cable

Shielding, 1.0m

Cerpass Technology (Suzhou) Co., Ltd
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2.8 General Information of Test

Test Site:

Cerpass Technology (Suzhou) Co., Ltd

Performand Location :

China

No0.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu 215006,

NVLAP LAB Code :

200814-0

FCC Registration Number :

916572, 331395

IC Registration Number :

7290A-1, 7290A-2

2.9 Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL 12.71 dB
Vertical t4.11 dB
Radiated Emission 30 MHz ~ 25GHz :
Horizontal +4.10 dB
Occupied Bandwidth 7500 Hz
Maximum Peak Output
1.4 dB
Power
Power Spectral Density 12.2dB
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
Report format Revision 01 Page No. . 11 of 43
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3. Antenna Requirements
3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used with
the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain greater
than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna Type PCB Antenna
Antenna Gain 0.32 dBi
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the 120
VAC power and return leads of the EUT according to the methods defined in ANSI C63.10-2013. The
EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the ground plane as shown
in section 6.2.2. The interface cables and equipment positioning were varied within limits of reasonable

applications to determine the position produced maximum conducted emissions.

Frequency Quasi Peak AVG
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0 -30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

The EUT was setup according to ANSI C63.10, 2013. The EUT was placed on a platform of nominal size,
1 m by 1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was
located 40 cm to the rear of the EUT. All other surfaces of EUT were at least 80 cm from any other
grounded conducting surface. The EUT and simulators are connected to the main power through a line
impedance stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a LISN.
(Please refer to the block diagram of the test setup and photographs) Each current-carrying conductor of
the EUT power cord, except the ground (safety) conductor, was individually connected through a LISN to
the input power source. The excess length of the power cord between the EUT and the LISN receptacle
were folded back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9kHz.

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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4.3 Typical Test Setup

4.4 Measurement Equipment

Instrument Manufacturer Model No. Serial No. Calibration Date | Valid Date.
Test Receiver R&S ESCI 100565 2016.03.24 2017.03.23
AMN R&S ESH2-75 100182 2015.09.04 2016.09.03
Two-Line V-Network R&S ENV216 100325 2015.12.04 2016.12.03
FCC-TLISN-T2
ISN FCC 02 20379 2016.03.24 2017.03.23
FCC-TLISN-T4
ISN FCC 02 20380 2016.03.24 2017.03.23
FCC-TLISN-T8
ISN FCC 02 20381 2016.03.24 2017.03.23
ISN TESEQ ISN ST08 30175 2016.03.24 2017.03.23
Current Probe R&S EZ-17 100303 2016.04.04 2017.04.03
Passive Voltage R&S ESH2-73 100026 2016.03.29 | 2017.03.28
Probe
Pulse Limiter R&S ESH3-72 100529 2016.03.29 2017.03.28
Temperature/
'P Zhicheng 7C1-11 | CEP-TH-004| 2016.03.31 | 2017.03.30
Humidity Meter
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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45 Test Result and Data

Test Mode : Mode 1: Normal Operation with BLE on

AC Power : AC 120V/60Hz Phase : LINE

Temperature : 22°C Humidity : 50%

Pressure(mbar) : 1002 Date: 2016/06/18

1000 dBu¥
\ FCC_ClassB_QP
[
50
0.0
0.150 0.5 [MHz) 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1660 10.13 31.50 41.63 65.15 -23.52 QP
2 0.1660 10.13 12.50 22.63 55.15 -32.52 AVG
3 0.2060 10.12 36.51 46.63 63.36 -16.73 QP
4 0.2060 10.12 25.49 35.61 53.36 -17.75 AVG
5 0.2580 10.13 28.79 38.92 61.49 -22.57 QP
6 0.2580 10.13 6.80 16.93 51.49 -34.56 AVG
7 0.3820 10.15 29.37 39.52 58.23 -18.71 QP
8 0.3820 10.15 14.34 24.49 48.23 -23.74 AVG
9 6.6420 10.26 1.17 11.43 60.00 -48.57 QP
10 6.6420 10.26 -4.23 6.03 50.00 -43.97 AVG
11 13.9460 10.47 8.62 19.09 60.00 -40.91 QP
12 13.9460 10.47 -2.38 8.09 50.00 -41.91 AVG
Note: Measurement Level = Reading Level + Correct Factor
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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Test Mode : Mode 1: Normal Operation with BLE on
AC Power : AC 120V/60Hz Phase : NEUTRAL
Temperature : 22°C Humidity : 50%
Pressure(mbar) : 1002 Date: 2016/06/18
1000 dBu¥
\ FCC_ClassB_QP
_ [
50
0.0
0.150 0.5 [MHz) 5 30.000
No. Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1500 10.13 34.16 44.29 65.99 -21.70 QP
2 0.1500 10.13 15.58 25.71 55.99 -30.28 AVG
3 0.1580 10.13 31.94 42.07 65.56 -23.49 QP
4 0.1580 10.13 11.55 21.68 55.56 -33.88 AVG
5 0.1980 10.13 34.41 44.54 63.69 -19.15 QP
6 0.1980 10.13 19.51 29.64 53.69 -24.05 AVG
7 0.2580 10.13 28.67 38.80 61.49 -22.69 QP
8 0.2580 10.13 5.55 15.68 51.49 -35.81 AVG
9 0.3820 10.15 29.23 39.38 58.23 -18.85 QP
10 0.3820 10.15 14.02 24.17 48.23 -24.06 AVG
11 14.9500 10.53 13.13 23.66 60.00 -36.34 QP
12 14.9500 10.53 -0.20 10.33 50.00 -39.67 AVG
Note: Measurement Level = Reading Level + Correct Factor
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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5. Test of Radiated Emission
5.1 Test Limit

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement. If the
transmitter measurement is based on the maximum conducted output power, the attenuation required
under this paragraph shall be 30dB instead of 20dB. In addition, radiated emissions which fall in section
15.205(a) the restricted bands must also comply with the radiated emission limit specified in section
15.209(a).

FREQUENCIES(MH2) FIFTLD STRENGTH MEASUREMENT
(microvolts/meter) DISTANCE(meters)

0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

5.2 Test Procedures

KDB 558074 D01v03r05 - Section 12.0 & Section 12.1

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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5.3 Test Setting

Quasi-Peak Measurements below 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. Span was set greater than 1MHz

3. RBW =120 kHz

4. Detector = CISPR quasi-peak

5. Sweep time = auto couple

6

. Trace was allowed to stabilize
Peak Measurements above 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7

. Trace was allowed to stabilize
Average Measurements above 1GHz

7.8.3. Average Field Strength Measurements

1.Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2.RBW = 1MHz

3.VBW = 1T

4.De As an alternative, the instrument may be set to linear detector mode. Ensure that video
filtering is applied in linear voltage domain (rather than in a log or dB domain). Some
instruments require linear display mode in order to accomplish this. Others have a setting for
Average-VBW Type, which can be set to “Voltage” regardless of the display mode
5.Detector = Peak

6.Sweep time = auto

7.Trace mode = max hold

8.Allow max hold to run for at least 50 times (1/duty cycle) traces

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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5.4 Typical Test Setup

9kHZ~30MHz Test Setup

EUT

0.8 m " 3m —
(Turntable)

Test Receiver |

Below 1GHz Test Setup

1T~4m (Antenna Tower)
Antenna
EUT l i v
............... =t T —
[ 1 I
0.8m 2 S A

(Turntable)

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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1GHz~18GHz Test Setup
124 m | (Antenna Tower)
Antenna
| o |
1.5m ¢ 3Im ——— }
(Turntable) :
| I
|
18GHz~40GHz Test Setup
(Antenna Tower)
Antenna Spectrum Analyzer
EUT ] _
D: " Amplifier
1 |
1.5m —1m —
(Turntable)
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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5.5 Measurement Equipment

Instrument/Ancillary | Manufacturer Model No. Serial No. Calg);?etlon Valid Date.
EMI Test Receiver R&S ESCI 101183 2016.03.28 | 2017.03.29
Spectrum Analyzer N9010A Agilent MY53400169 | 2015.11.11 | 2016.11.11
Spectrum Analyzer R&S FSP40 100324 2016.03.23 | 2017.03.24
H64 Preamplifier HP 8447F 3113A05582 | 2016.03.24 | 2017.03.23
Preamplifier songyi EM330 60618 2016.03.29 | 2017.03.28
Preamplifier Agilent 8449B 3008A02342 | 2016.03.29 | 2017.03.28
Preamplifier COM-POWER PA-840 711885 2016.03.29 | 2017.03.28
Bilog Antenna Sunol Science JB1 AQ072414-1 | 2016.04.22 | 2017.04.21
Broad-Band Horn
Schwarzbeck BBHA9120D 9120D-619 | 2016.04.20 | 2017.04.19
Antenna
Broad-Band Horn
Schwarzbeck BBHA9170 9170-347 2016.04.20 | 2017.04.19
Antenna
Temperature/ Humidity .
Zhicheng ZC1-11 CEP-TH-002 | 2016.03.31 | 2017.03.30
Meter
EZ-EMC Fala Ver CT3Al N/A N/A N/A
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
Report format Revision 01 Page No. . 21 0f43




"

@

* CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEDJ1604229
5.6 Test Result and Data
The worst case of Radiated Emission below 1GHz:
Engineer :Ternence Site : EMC Lab AC 102
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : Tracker Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Normal Link
No. Frequency Factor Reading Level Limit Margin Det. | AntPol.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB) H/V
1 65.8900 -13.24 37.43 24.19 40.00 -15.81 QP H
2 193.9300 -10.98 44.88 33.90 43.50 -9.60 QP H
3 334.5800 -6.49 34.28 27.79 46.00 -18.21 QP H
4 456.8000 -7.19 38.43 31.24 46.00 -14.76 QP H
5 709.9700 1.26 29.37 30.63 46.00 -15.37 QP H
6 831.2200 1.24 30.96 32.20 46.00 -13.80 QP H
No. Frequency Factor Reading Level Limit Margin Det. AntPol.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB) H/V
1 64.9200 -13.15 48.43 35.28 40.00 -4.72 QP Vv
2 191.9900 -10.52 45.35 34.83 43.50 -8.67 QP \%
3 207.5100 -12.34 4491 32.57 43.50 -10.93 QP \%
4 324.8800 -6.32 32.92 26.60 46.00 -19.40 QP \%
5 432.5500 -4.61 34.23 29.62 46.00 -16.38 QP \%
6 721.6100 1.41 28.93 30.34 46.00 -15.66 QP Vv
Note:
1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG measurements
as necessatry.
2. Measurement Level = Reading Level + Correct Factor
O
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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Above 1G:
Engineer : Ternence Site : EMC Lab AC 102
Limit : FCC_15_03M_PK Margin : 6
EUT : Tracker Probe: VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit BLE at 2402MHz
No. Frequency Factor Reading Level Limit Margin Det. AntPol.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB) H/V
1 4804.00 -3.89 46.89 43.00 74.00 -31.00 peak H
2 7206.00 0.54 44.95 45.49 74.00 -28.51 peak H
3 4804.00 -3.89 46.80 4291 74.00 -31.09 peak \Y,
4 7206.00 0.54 44.76 45.30 74.00 -28.70 peak \%
Engineer : Ternence Site : EMC Lab AC 102
Limit : FCC_15_03M_PK Margin : 6
EUT : Tracker Probe: VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit BLE at 2440MHz
No. Frequency Factor Reading Level Limit Margin Det. AntPol.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB) H/V
1 4880.00 -3.84 46.24 42.40 74.00 -31.60 peak H
2 7320.00 0.81 44.37 45.18 74.00 -28.82 peak H
3 4880.00 -3.84 45.98 42.14 74.00 -31.86 peak \Y,
4 7320.00 0.81 43.82 44.63 74.00 -29.37 peak \Y,
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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Engineer : Ternence Site : EMC Lab AC 102
Limit : FCC_15_03M_PK Margin : 6
EUT : Tracker Probe: VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit BLE at 2480MHz
No. Frequency Factor Reading Level Limit Margin Det. AntPol.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB) H/V

1 4960.00 -3.79 45.67 41.88 74.00 -32.12 peak H

2 7440.00 1.10 43.79 44.89 74.00 -29.11 peak H

3 4960.00 -3.79 45.76 41.97 74.00 -32.03 peak \%

4 7440.00 1.10 43.78 44.88 74.00 -29.12 peak \%
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The worst case of Radiated Emission 1~18GHz:

Site: AC102

Time: 2016/06/16

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Horizontal

EUT: Tracker

Power: AC 120V/60Hz

Note: Mode:Transmit BLE at 2402MHz

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

FCC Class B Above 1G 3M Radiation AY

50

WWM

N P RSP C e WENT

0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4804.000 -3.89 46.89 43.00 74.00 -31.00 peak
2 7206.000 0.54 44.95 45.49 74.00 -28.51 peak

Cerpass Technology (Suzhou) Co., Ltd

Report format Revision 01
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Site: AC102 Time: 2016/06/16

Limit: FCC_Part15.209_RE(3m) Margin: O

Probe: N/A Polarity: Vertical

EUT: Tracker Power: AC 120V/60Hz

Note: Mode:Transmit BLE at 2402MHz

1000 dBu¥/m

FCC Class B Above 1G 3M Radiation PK

FCC Class B Above 1G 3M Radiation AY

50
2
1 MMW“WWW”WW“\MWWMWW*WW
0.0
1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
No. Frequency Factor Reading Level Limit Margin Det.
(MHz) (dB/m) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 4804.000 -3.89 46.80 42.91 74.00 -31.09 peak
2 7206.000 0.54 44.76 45.30 74.00 -28.70 peak
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or AVG measurements
as necessary.

2. Measurement Level = Reading Level + Correct Factor

3. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz, 18GHz~40GHz),

therefore no data appear in the report.

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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6. Maximum Output Power

6.1 Test Limit

The maximum power shall be less 1Watt (30dBm).

The conducted output power limits specified in §15.247(b) are based on the use of transmit
antennae with directional gains that do not exceed 6 dBi. If transmit antennae with an effective
directional gain greater than 6 dBi are used, then the conducted output power from the EUT shall be
reduced as specified in §15.247(b) and (c).

Per RSS247 Issue 1 Section 5.4(4), for DTSs employing digital modulation techniques operating in
the bands 902-928 MHz and 2400-2483.5 MHz, the maximum conducted output power shall not
exceed 1W.

6.2 Test Procedure

The EUT was tested according to DTS test procedure of KDB 558074 for compliance to FCC
47CFR 15.247 requirements. The maximum conducted AVG output power using KDB 558074
D01v03r05 - Section 9.2.3.2 AVGPM-G Average Power Method.

The Maximum peak conducted output power using KDB 558074 D0O1v03r05 - Section 9.1.1 RBW 2
DTS bandwidth Method.

6.3 Test Setup Layout

PC

Power Sensor

> Alan &l EU'I‘
[ ]

6.4 Measurement Equipment

|Instrument Manufacturer [Type No. |Serial No. Calibration Date [Valid Date.
PC Lenovo E40-70 MPO78UQV  |N/A N/A

POWER SENSOR  |Agilent U2021XA [MY53260020 [2016/03/27 2017/03/26
Series Power Meter |[ANRITSU ML2495A (1224005 2016/03/27 2017/03/26
IIAeeT(frerat”re/ HUMId |7 icheng [7C1-11 |CEP-TH-003  [2016/03/31 2017/03/30

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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6.5 Test Result and Data

Test Item Maximum Output Power

Test Mode Transmit by BLE

Test Date 2016-06-08

e N Frequency Average Power Required Limit —
(MHz) (dBm) (dBm)
00 2402 -25.92 30 Pass
19 2440 -26.45 30 Pass
39 2480 -26.58 30 Pass
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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7. Occupied Bandwidth

7.1 Test Limit
Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5 MHz, and

5725- 5850 MHz band. The minimum 6 dB bandwidth shall be at least 500 kHz.

7.2 Test Procedures
According to KDB 558074 D01v03r05 - Section 8.1.
a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 100KHz and VBW = 3x RBW.

c¢. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak power
minus 6 dB.

d. The 6dB Bandwidth was measured and recorded.

7.3 Test Setup Layout

Spectrum Analyzer

i
o=
i

Attenuator EUT

7.4 Measurement Equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. Calibration Date Valid Date
Spectrum Analyzer N9010A Agilent MY53400169 2015.11.11 2016.11.11

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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7.5 Test Result and Data

Ref -10.00 dBm

Center 2.402 GHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq: 2402000000 GHz

Center Freq 2.402000000 GHz B Frea Run avgHold:»1010

05:43:18 PHHay 30, 2016
Radio Std: None

adio Device: BTS

CenterFreq
2.402000000 GHz|

Span 3 MHzJENY
#VBW 300 kHz

Total Power -18.0 dBm

1.1272 MHz
17.588 kHz
686.5kHz  xdB -6.00 dB

OBW Power 99.00 %

Test Item Occupied Bandwidth
Test Mode Transmit by BLE
Test Date 2016-06-08
e NG Frequency Measurement Level 99% Occupied Bandwidth —
(MHZz) (MH2) (kHZz)
00 2402 0.686 1127.2 Pass
19 2440 0.687 1092.2 Pass
39 2480 0.677 1084.6 Pass
Channel 00 (2402MHz) Channel 19 (2440MHz)
i Specrm e Do | i Specrm e Do |

v 05:42:37 PHMay 30, 2016
Centar Frag: 2440000000 G| Radio Std: None

Hz )
Center Freq 2.440000000 GHz B Frea Run avgHold:»1010

Radio Device: BTS

CenterFreq
2.440000000 GHz|

Span 3 MHzJENY
#VBW 300 kHz

Occupied Bandwidth Total Power -18.5 dBm
1.0922 MHz

31.989 kHz OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth 687.1 kHz xdB 6.00 dB

Channel 39(2480MH2z)

—
Agilent Specirum Anshyzsr - Dccupied EW
AL

Ref -10.00 dBm

Transmit Freq Error
x dB Bandwidth

Center Freq 2.480000000 GHz

HIEGain:Low

Occupied Bandwidth
1.0846 MHz
30.715 kHz
676.6 kHz x dB -6.00 dB

T i 154153 PHM
‘Center Freq: 2480000000 GHz Radio $td: None
R AvglHold:»10/10

¥ Trig:
#Anen: 10 0B Radio Device: BTS

Center Freq
2 480000000 GHz|

#VBW 300 kHz

Total Power -19.1 dBm

OBW Power 99.00 %

Cerpass Technology (Suzhou) Co., Ltd
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8. Power Spectral Density

8.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedure

The EUT was setup according to ANSI C63.10, 2013; tested according to DTS test procedure of
KDB 558074 for compliance to FCC 47CFR 15.247 requirements.

The maximum power spectral density using KDB 558074 section 10.2 PKPSD (peak PSD) method.
a) Set analyzer center frequency to DTS channel center frequency.

b) Setthe span to 1.5 times the DTS bandwidth.

c) Setthe RBWto: 3 kHz <RBW <100 kHz. (Actually we use 3kHz RBW)

d) Setthe VBW =3 x RBW.

e) Detector = peak.

f) Sweep time = auto couple.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

i) Use the peak marker function to determine the maximum amplitude level within the band.

i) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

8.3 Test Setup Layout

Spectrum Analyzer

E ‘ Attenuator EUT

8.4 Measurement Equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. Calibration Date Valid Date
Spectrum Analyzer N9010A Agilent MY53400169 2015.11.11 2016.11.11

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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8.5 Test Result and Data

Test Item

Power Spectral Density

Test Mode

Transmit by BLE

Test Date

2016-06-08

Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
00 2402 -25.323 8 Pass
19 2440 -25.704 8 Pass
39 2480 -26.534 8 Pass

Channel 00 (2402MHz)

Channel 19 (2440MHz)

Ava Type:Log-Pwr
AvglHold:>1/1

TR
Center Freq 2.402000000 GHz
PNO: Wi

IFGainow

e O Trig: Free Run
Atten: 10 dB

Ref -10.00 dBm

J‘ﬂ'-“"'w;(f i

Center 2.402000 GHz
#Res BW 3.0 kHz

Span 3.000 MHz

#VBW 10 kHz Sweep 316.3 ms (1001 pts)
sTas)

Auto Tune

Center Freq
2.402000000 GHz|

Avg Type: Log-Pwr
AvglHold:>1/1

TR
Center Freq 2.440000000 GHz
PNO

IFGainow

Wi T Trig: Free Run
Atten: 10 dB

Ref -10.00 dBm

d
Pl

Center 2.440000 GHz

‘Res BW 3.0 kHz #VBW 10 kHz

Span 3.000 MHz
Sweep 316.3 ms (1001 pts)
stans

Center Freq
2.440000000 GHz |

Channel 39 (2480MH2z)

Avg Type: Log-Pwr
Trig: Free Run AvglHold:>11

oo e Attan: 10 dB

WFGainLow

Ref -10.00 dBm

fl,oa, /
| u'ml nu. ‘.
o ™
"I,;,,m\.ﬂm" -

ICenter 2.480000 GHz
#Res BW 3.0 kHz

Span 3.000 MHz

#VBW 10 kHz 316.3 ms (1001 pts)
s

Center Freq
2 480000000 GHz|

Cerpass Technology (Suzhou) Co., Ltd
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9. Band Edges Measurement

9.1 Test Limit

1. If the maximum peak conducted output power procedure was used to determine compliance as
described in 11.9.1, then the peak output power measured in any 100 kHz bandwidth outside of
the authorized frequency band shall be attenuated by at least 20 dB relative to the maximum.

2. If maximum conducted (average) output power was used to determine compliance as described
in 11.9.2, then the peak power in any 100 kHz bandwidth outside of the authorized frequency
band shall be attenuated by at least 30 dB relative to the maximum in-band peak PSD level in

100 kHz (i.e., 30 dBc).

9.2 Test Procedure

KDB 558074 D01v03r05 — Section 12.2.4 (peak power measurements)
KDB 558074 D01v03r05 — Section 12.2.5 (average power measurements)

9.3 Test Setting
Peak Measurements above 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7

. Trace was allowed to stabilize
Average Measurements above 1GHz

7.8.3. Average Field Strength Measurements

1.Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2.RBW = 1MHz

3.VBW = 1T

4.De As an alternative, the instrument may be set to linear detector mode. Ensure that video
filtering is applied in linear voltage domain (rather than in a log or dB domain). Some
instruments require linear display mode in order to accomplish this. Others have a setting for
Average-VBW Type, which can be set to “Voltage” regardless of the display mode
5.Detector = Peak

6.Sweep time = auto

7. Trace mode = max hold

8.Allow max hold to run for at least 50 times (1/duty cycle) traces

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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9.4 Test Setup Layout

Radiated

1~4 m ' (Antenna Tower)

Antenna

[ il . l ............... D:_ :

(Turntable)

Test Receiver ii;ﬁ Amplifier

' | J|!!

Conducted

Spectrum Analyzer

Attenuator EUT

Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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9.5 Measurement Equipment

Instrument/Ancillary | Manufacturer Model No. Serial No. Calg);fglon Valid Date.
EMI Test Receiver R&S ESCI 101183 2016.03.28 | 2017.03.29
Spectrum Analyzer N9010A Agilent MY53400169 | 2015.11.11 | 2016.11.11
Spectrum Analyzer R&S FSP40 100324 2016.03.23 | 2017.03.24
H64 Preamplifier HP 8447F 3113A05582 | 2016.03.24 | 2017.03.23
Preamplifier songyi EM330 60618 2016.03.29 | 2017.03.28
Preamplifier Agilent 8449B 3008A02342 | 2016.03.29 | 2017.03.28
Preamplifier COM-POWER PA-840 711885 2016.03.29 | 2017.03.28
Bilog Antenna Sunol Science JB1 A072414-1 | 2016.04.22 | 2017.04.21

Broad-Band Horn
Schwarzbeck BBHA9120D 9120D-619 | 2016.04.20 | 2017.04.19

Antenna

Broad-Band Horn

Schwarzbeck BBHA9170 9170-347 | 2016.04.20 | 2017.04.19
Antenna
Temperature/ Humidity .
Zhicheng ZC1-11 CEP-TH-002 | 2016.03.31 | 2017.03.30
Meter
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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9.6 Test Result and Data

Radiated
BLE
No | Frequenc | Measure | Reading Over Limit Factor | Type A”;glne”a
y Level Level Limit (dBuV/m) (dB) (V/H)
(MHz) (dBuV/m) (dBuV) (dB)
1 2390.00 62.98 29.87 -11.02 74.00 33.11 PK H
2 2390.00 50.05 16.94 -3.95 54.00 33.11 AV H
3 2390.00 62.03 28.92 -11.97 74.00 33.11 PK Y,
4 2390.00 49.13 16.02 -4.87 54.00 33.11 AV Y,
5 2483.50 62.40 28.91 -11.60 74.00 33.49 PK H
6 2483.50 49.11 15.61 -4.90 54.00 33.49 AV H
7 2483.50 62.50 29.01 -11.50 74.00 33.49 PK \Y,
8 2483.50 49.19 15.70 -4.81 54.00 33.49 AV \Y,
Cerpass Technology (Suzhou) Co., Ltd Issued Date : Jul.14, 2016
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The worst-case plots of bandedge for each mode in each operating band:

Site: AC102

Time: 2016/06/05 - 11:53

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Horizontal

EUT: Tracker

Power: AC 120V/60Hz

Note: Mode : Transmit BLE at 2402MHz

120
g 80
3
g 70 1 f\
§ 60 P PPIPR RPRTRT Ry 1"-“‘ A7 o BTY PP T .y adal ¢ ) e LTy e A Aad e b
50
40
30
20
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2403
Frequ__e__r_i_(_:y(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2390.000 62.976 29.865 -11.024 74.000 33.111 PK
9
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Site: AC102

Time: 2016/06/05 - 15:04

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Horizontal

EUT: Tracker

Power: AC 120V/60Hz

Note: Mode : Transmit BLE at 2402MHz

120
g 80
3
ﬁ 70
fa A
1
50 ) SORRL.
40
30
20
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2403
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVim) (dBuV) (dB) (dBuVim) (dB)
1 * 2390.000 50.052 16.941 -3.948 54.000 33.111 AV
9
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Site: AC102

Time: 2016/06/05 - 15:05

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Vertical

EUT: Tracker

Power: AC 120V/60Hz

Note: Mode : Transmit BLE at 2402MHz

120
g 80
3
s 7 1 /-\
E 50 & Lo ioide A J..;i..m....;.-.r.uAv Ade 20 Dot YRR WA o A " it e h i iy 1 abndl b .L‘,_L....u..
50
40
30
20
2310 2315 2320 2325 2330 2335 2340 2345 2350 2355 2360 2365 2370 2375 2380 2385 2390 2395 2403
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 2390.000 62.029 28.918 -11.971 74.000 33.111 PK
9
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Site: AC102 Time: 2016/06/05 - 15:08

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: N/A

Polarity: Vertical

EUT: Tracker

Power: AC 120V/60Hz

Note: Mode : Transmit BLE at 2402MHz
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Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVim) (dBuV) (dB) (dBuVim) (dB)
1 * 2390.000 49.132 16.021 -4.868 54.000 33.111 AV
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD Report No.: SEDJ1604229

Band Edge (30dBc RF Conducted Measurement)
Mode 1: Transmit by BLE (2402MHZz)

Agilent Specirum Anshyzsr - Swegt SA ==
T - o

Center Freq 2.402000000 GHz
PO: Wrde ey Trig: FreeRun
IFGainow *__Atten: 10 dB

Agilent Specirum Anshyzsr - Swegt SA ==
RL N o

Avg Type: Log-Pwr 3 7 Avg Type: Log-Pwr
AvglHold: »100/100 StatFrod 2310000000 GHz BT AvglHold: »100/100
IFGain:Low __Aten: 10 B

Ref -10.00 dBm Ref -10.00 dBm

Center Freq

2.402000000 GHz,

StartFreq
2.310000000 GHz
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Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)|

Start 2.31000 GHz ‘Stop 2.40400 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.000 ms (1001 pts)

gene Spectrum anshyzes - Swegt Sh rrmr|
i .

y : Tl Freguency
30.000000 MHz Avg Typs: Log-Pwr

Slevt Freg S0 000 e S Trig: Free Run AvglHald:>1H

IFGain:Low Atten: 10 B

Ref -10.00 dBm

CenterFreq
12515000000 GHz|
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Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.386 s (1001 pts)
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No.: SEDJ1604229

Mode 1: Transmit by BLE (2440MHZz)

Agilent Specirum Anshyzsr - Swegt SA
AL

Center Freq 2.440000000 GHz
PNO:

Ref -10.00 dBm

Center 2.440000 GHz

#Res BW 100 kHz #VBW 300 kHz

Sweep 1.000 ms (1001 pts)

Agilent Specirum Anshyzsr - Swegt SA
AL

Start Freq 30.000000 MHz

IFGain:Low

Ref -10.00 dBm

Center Freq
2.440000000 GHz |

StartFreq

W‘\I-\“‘" "

Start 30 MHz
#Res BW 100

Span 3.000 MHz

O: Fast g Trig: Free Run

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold:>1/1
Anten: 10 6B

12515000000 GHz|

StartFreq
30.000000 MHZ

A g

Stop 25.00 GHz
Sweep 2.386 s (1001 pts)

Agilent Spectrum Anshyzer - Saept S4
AL

Center Freq 2.480000000 GHz
PNO: Wide L
1FGainLow

¥
¥ Trig: Free Run AvglHold:>11

Atten: 10 dB

Ref -10.00 dBm

Center 2.480000 GHz

#Res BW 100 kHz #VBW 300 kHz

g Typs: Log-Pwr

Sweep 1.000 ms (1001 pts)

[gsTans,

Agilent Spectrum Anshyzer - Saept S4
AL

Start Freq 2.478000000 GHz
PNG: Fast
1FGainLow

Ref -10.00 dBm

CenterFreq
2.480000000 GHz|

Start 247800 GHz
#Res BW 100 kHz

Span 3.000 MHz

¥ Trig: Free Run

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold:>11
Adtten: 10 dB

Mkr1 2.4

StartFreq
2478000000 GHz,

A indniey

Stop 2.50000 GHz
Sweep 2.133 ms (1001 pts)

[gsTans,

Agilent Specirum Anshyzer - Swet SA
AL

Start Freq 30.000000 MHz S 15 Freeun AvgiHa 1
[FGainLow *__Aten: 10 dB

Ref -10.00 dBm

Start 30 MHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pr

Stop 25.00 GHz
Sweep 2.386 5 (1001 pts)
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CERPASS TECHNOLOGY (SUZHOU)CO., LTD

Report No.: SEDJ1604229

10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 - 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 - 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 -410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 — 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 —-4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

10.600 —12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following twoconditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference

received, including interference that may cause undesired operation.
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